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1. PREFACE

This report comprises of tests and results, which were performed by FT1 Facade Testing Institute at the address;
Cakil Mah. Sehit Tegmen Tamer Aydin Sok. No: 60 / A 34540 Catalca — Istanbul / TURKIYE. Test sample is a
window system which name is BM 60 Window has been designed and constructed by Burak Aluminyum San
ve Tic. A.S.

Test was carried out 04 / 03 / 2016 for the determination of acoustic performance

Test sample has been sent to FTI Laboratory on 24.02.2016

2. CLIENT

Burak Aluminyum San. ve Tic. A.S.
Orta Mah.Hamdi Efendi Sk. No:16 D:32 Iztower - 34880
Soganlik-Kartal / istanbul / TURKIYE

3. TEST METHODS

The above mentioned test has been carried out in project specifications and classified on the standard indicated
below. Test has been reported as the number of 060.532.1 / 2016 and test report has been prepared by Mr
Murat GOL.

TS EN ISO 10140-2  Acoustics-Laboratory Measurement of Sound Insulation of Building Elements
Part2: Measurement of Airborne Sound Insulation
TS ENISO 717-1 Acoustics-Rating of Sound Insulation in Buildings and of Building Elements

Part 1: Airborne Sound Insulation

4. TEST DATE AND PARTICIPANTS

Test was performed on 04 / 03 / 2016 with the following participants:

Mr. Oner ARSLAN FTI Laboratory Manager
Mr. Serhat COLAK FTI Testing Manager
Miss. Nilay BULUT FTI Testing Engineer

F 15.20 REV NO: A OCAK 2012
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5. DESCRIPTION OF TEST SAMPLE

Type of sample Window System
System Name BM 60

Dimension of Sample (L x H) 1244 mm x 1244 mm
Surface area of Sample 1,55 m?

Type of Operable Part 1

Dimensions of Operable Part 567 mm x 1152 mm
Surface Area of Operable Part 0,65 m?

Sash Glass Type 6 mm Float Transparent Glass + 16 mm air space + 6 mm Float
Transparent Glass
Fixed Glass Type 6 mm Float Transparent Glass + 16 mm air space + 6 mm Float

Transparent Glass

Please refer to the annexes for the system details.

6. CONDITIONS

Local Temperature 17 °C
Humidity 52 %
Atmospheric Pressure 1009 mbar

7. TEST PERFORMANCE
7.1. Test Results
According to the airborne sound insulation tests conducted in the laboratory, weighted sound reduction index

rated according to TS EN ISO 717-1 are given here below.

Rw (C;Ctr)= 37,0(-1,9;-45)dB / 2016.566.A01 /04.03.2016

7.2. Mounting in the Laboratory

Test Opening Size 1244 mm x 1244 mm

Test Setup Modular test wall incorporating openings with differing size.
Laboratory conforms to TS EN ISO 10140-2 suppressed flanking
transmission suite conditions. Test wall frame is mounted with 50
mm continuous acoustic break filled with rock wool insulation and

sealed with elastic PU foam and non setting mastic on all sides. The

F 15.20 REV NO: A OCAK 2012
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Mounting of The Specimen

Mounting Conditions

7.3. Testing Conditions

Source Room

Receiving Room

Test Opening in The Wall
Depth of Test Opening
Total Partition Wall Area
Maximum Sound Insulation

Sound Source

Microphone System

Source Signal

Filters

insert frame was adapted to the necessary test area by utilization of

a high sound insulation light weight wall detail.

Carried out by staff of client.

Test specimen was fitted with foam insulation and sealed on both

sides with non setting mastic.

Volume=105,8; RT<1,7s

Volume=951 ;RT<15s

Largest opening 3890 x 2570 mm ( 9,99 m?)

250 mm

21,07 m?

R’'max =59 dB

Dodecahedron loudspeaker placed in two positions inside the
source room

Rotating microphone positioned inside the receiving room with
60s/rotation. A microphone with tripod placed in five different
positions inside the source room.

Wideband white noise

One-third octave band filters with centre frequencies within the
range of 50-5000Hz

F 15.20 REV NO: A OCAK 2012
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Figure 1. The figure of microphone, loudspeaker and sample positions
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7.4. Test Equipment

Instrument Type Manufacturer

Acoustic Analyzer NOR 140 Norsonic

Sound Level Calibrator NOR 1251 Norsonic

Sound Source NOR 270 Norsonic

Amplifier NOR 280 Norsonic

Rotating Microphone Boom NOR 265 Norsonic

Microphone Ext. Cables NOR 1494 Norsonic
Temperature-Humidity Sensor TFA Dostmann REF 486 TFA Dostmann/Wertheim

7.5. Detailed Result

Results obtained from the airborne sound insulation tests of the specimen are given in the following graphs
prepared according to TS EN ISO 717-1.

Background noise correction was not necessary.
8. PICTURES OF TEST SAMPLE

The view from the sending room The view from the receiving room

9. RESULT
MOCKUP RESULT CLASSIFICATION
BM 60
TS EN ISO _ - e -
10140-2 Window System Rw(C;Ctr)=37,0(-19;-45)dB

F 15.20 REV NO: A OCAK 2012
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Apparent sound reduction index according to I1SO 10140-2

Laboratory measurements of airbome sound imsulation of building elements

Evazluation based on laboratory measurement results
obtained in one-third-octave bands by an enginesring method.

Chent Date of test 04.03.201&
Manufacturer
Test room identification:
Test specimen mounted by:
Product identification:
Description of the specimen: Sample size : 1244 x 1244 mm { External )
Size of test opening: 1.558 m* R i Frequency ramge according to the
Mass per unit area: kQ-’m: curve of shifted reference values (130 717-1)
Temperature: "C ]
Air humidity: % |
Source room volume: 105.8 m’ ;'
Receiving room volume: 5.1 m’ g
Frequency R E ol
f 1/3 octave g
] (8] 3
50 72 §
83 i | Em
80 28,7
100 28.0
125 240
160 188
200 24,2 e 2
250 282
15 ang
400 327 /
500 341 2 -
830 384
800 40,0
1000 41,8
1250 38,8
1600 an7 o0 ¥
2000 338
2500 ar2
3150 42,1
4000 47,8
5000 51.0 i} - - -
a3 250 =00 1000 2000 Hz 4000
Frequency, f, Hr—s
Rating according o 150 717-1
RWCiCyi= 370 ( 189 : 45 )dB Copam= -1.8 dB Cgpegue= 0.8 dB Cypgspn= 0.0 4B

Cysoaim™ 48 oBCyspeom= 48 dBCyrimsm™ 45 dB

Company -

No. of test report:

Date:  04.03.2018

2016568 401

Signature:

F 15.20 REV NO: A OCAK 2012
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10.TEST PHOTOS
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NOTIFIED BODY NG: NB-2547 PROJECT BM 60 WINDOW SYSTEM -
ACCREDITATION N(: AB—0531—T GENERAL PROFILE DETAILS
REPORT NO: 060.532.1 / 2016 Project Code} 2016.566 DATE: 23.03.2016
PREPARED BY: M.GOL Client: BURAK ALUMINYUM SAN. VE TIC. AS. REV.NO:[ A
CONTROL BY: S. GOLAK FExplanation: | acousTmc TEST
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NOTIFIED BODY NJ  NB—2547 detail: BM 60 WINDOW SYSTEM
ACCREDITATION NG: AB—0531—T FIXED AND SASH SECTION DETAILS
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a- 6x25mm drainage hole

b- 413004 Giesse Flash
Base Window hinge

c- locking points
733002-pin
733009-locking part

d- handle

e- 733003 - corner mechanism

REFPORT N 060.532.1/20
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NOTIFIED BODY NG NB—2547 DETAIL: BM 60 WINDOW SYSTEM
ACCREDITATION N AB—0531—T SASH MECHANISM DETAILS
REPORT NO 060.532.1/2016 SAMPLE NO | 2016.566 DATE 23.03.2016
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